
PORTABLE FIRE FIGHTING PUMP

RABBIT P555S

1.PUMP BODY
2.VACUUM PUMP
3.COVER & PANEL
4.FRAME & FUEL TANK
5.CRANKCASE & CYLINDER
6.CRANKSHAFT & PISTON
7.RECOIL STARTER & MAGNETO
8.CARBURETOR & AIR CLEANER
9.STANDARD ACCESSORIES

1/26

2
5
8
12
15
18
20
22
25



1.PUMP BODY P555S(ｶﾅﾀﾞ)

2/26



REF.
NO.
PART NUMBER PART NAME

STD
PRICE

QTY. REMARKS

1.PUMP BODY P555S(ｶﾅﾀﾞ)

1 8511009003-4 CASE,SPIRAL COMPL 1

2 8511031000 COVER,PUMP COMPL 1

3 8511001000 MECHANICAL SEAL 1

4 8511501202-2 IMPELLER 1

5 8551501201 INDUCER 1

6 8501500700 O-RING 1

7 8981501700 O-RING 1

8 8511003000-1 CAP,PUMP COVER COMPL 1

9 8501500800 PACKING 1

10 8512500203 VALVE,BODY 1 1

11 8512010000 VALVE,BODY 2 COMPL 1

12 8512501800-1 SHAFT,VALVE 1

13 8512008002-1 VALVE,DIAPHRAGM 1

14 8512002001-1 VALVE COMPL 1

15 8552504001 VALVE 1

16 8552504100-1 PACKING 1

17 8981502200 VALVE 2

18 8424503200 PACKING 2

19 8512501901-1 TUBE 1

20 0561139982 HOSE CLAMP 1

21 8512500301 VALVE,BODY 1

22 0011508250 BOLT ASSEMBLY 8 M8×25 W,SW

23 0016606200 BOLT 8 M6×20

24 0200089891 WASHER 1

25 0022908000 NUT 1 M8

26 0203069980 SPRING WASHER 1

27 0022906000 NUT 3 M6

28 0021808000 NUT 4 M8

29 0031006000 WASHER 8

30 0031008000 WASHER 4

31 0032008000 SPRING WASHER 4

32 0062630500 O-RING 1

33 6978500500 UNION 1

34 8514501400 TUBE 1

35 6978500400 UNION 1

36 8511014000 VALVE ASSY 1

37 8552502000 PLUG 1

38 0037114000 GASKET,FIBER 2

*40 8422017001-2 VALVE COMPL 1 INCL.41-52

41 8422501900-1 PACKING 1

42 8422016030 MAIN SEAL 1

43 8422016050 O-RING 1

44 8422016060 SPINDLE 1

45 8422016110 LOCK WASHER 1

46 8422016120 O-RING 1

3/26



REF.
NO.
PART NUMBER PART NAME

STD
PRICE

QTY. REMARKS

1.PUMP BODY P555S(ｶﾅﾀﾞ)

47 8422016130 CENTER PIN 1

48 8422016140 O-RING 1

49 8422016150 HANDLE 1

51 8422016230 PLUNGER 1

52 8422016240 SCREW 1

54 8502003000 VALVE UNIT 1

55 6919003000 COCK COMPL 1

56 8502500201 STOPPER 1

57 0011306120 BOLT ASSEMBLY 2 M6×12 SW

59 8519510900 LABEL 1

61 8514500801-1 TUBE 1

62 8514500901 TUBE 1

63 8514012000 UNION,ELBOW SET 1

64 8514011000 UNION SET 1

66 8518501301-1 SWITCH COMPL 1

*67 8508013002-2 SWITCH COMPL 1 INCL.68～79

68 0021803000 NUT 2

69 0043703250 SCREW ASSEMBLY 2 M3×25 W,SW

70 8508003001 SWITCH COMPL 1

71 8508019000 BODY COMPL 1

72 8508500500 COVER 1

73 0200039990 WASHER 2

74 8508500601 COVER 1

75 8508500700-1 SHAFT 1

76 8508500800 SCREW 1

77 8508500900 WASHER 1

78 8508501100 DIAPHRAGM 1

79 8508501200-1 UNION 1

80 8518502000 STAY,SWITCH 1

81 0563749980 WIRE BAND 1

82 0566000250 CLAMP 1

83 0022803000 NUT 1 M3

84 0031103000 WASHER 2

85 0043103160 SCREW,PAN HEAD 1 M3×16

86 0043103200 SCREW,PAN HEAD 1 M3×20

88 8511501800 STRAINER 1

90 8055500400-1 UNION,SOCKET 1

91 0037114000 GASKET,FIBER 1

4/26



2.VACUUM PUMP P555S(ｶﾅﾀﾞ)

5/26



REF.
NO.
PART NUMBER PART NAME

STD
PRICE

QTY. REMARKS

2.VACUUM PUMP P555S(ｶﾅﾀﾞ)

*1 8513032000 VACUUM PUMP ASSY 1 INCL.2-20

2 8513027000 BODY,VACUUM PUMP COMPL 1

*3 8513019000 COVER,VACUUM PUMP 1 1 INCL.4,5,6

4 8513503000 COVER,VACUUM PUMP 1 1

5 8513019010 BEARING 1 SUS

6 8513019020 WAVE WASHER 2 SUS304

*7 8513020000 COVER,VACUUM PUMP 2 1 INCL.8,9,10

8 8513503100 COVER,VACUUM PUMP 2 1

9 8513020010 BEARING 1 SUS

10 8513020020 SNAPRING,INNER 1 SUS　H35

11 8513502600 ROTOR,VACUUM PUMP 1

12 8513504500 BLADE 4

13 8513502800 COVER,BEARING 1

14 0062620160 O-RING 2 P16

15 8513016010 WASHER 1 SUS

16 8513016020 BOLT 1 SUS

17 8513016030 BOLT 12 SUS

18 8513016040 SOCKET HEAD BOLT 4 SUS

19 8513016050 TAPER PIN 2 SUS

20 8513016060 SHIM 1 ～3個

21 8513502301 CASE,FILTER 1

22 8513501700-1 UNION,HOSE 1

23 0851259950 TUBE 1

24 8513503600 PACKING 1

25 8423025000 STRAINER COMPL 1

26 8425500900 GROMMET 1

28 8513502400 CUP 1

29 8513502500 PACKING 1

30 8424502401 PIPE 1 φ26×φ19,260L

31 0561359990 HOSE CLAMP 3

32 8513501201-1 HOSE 1 φ33×φ25,425L

35 0563749970 WIRE BAND 2

36 8513501800-1 PULLEY,DRIVEN 1

37 8513014000 PULLEY,TENSION ASSY 1

38 8403500900 V BELT 1 A-29

39 8513011004 LEVER,SUCTION COMPL 1

40 0638099990 GRIP 1

41 8513500502 COLLAR 1

42 8513500605-1 GUIDE,BELT 1

43 8513501002-1 HOSE 1

44 8513500800-1 SPRING 1

45 8981502600 PLATE 2

46 0323049950 WOODRUFF KEY 1

6/26



REF.
NO.
PART NUMBER PART NAME

STD
PRICE

QTY. REMARKS

2.VACUUM PUMP P555S(ｶﾅﾀﾞ)

51 0011506200 BOLT ASSEMBLY 2

52 0011808250 BOLT ASSEMBLY 3 CROSS RECESS

53 0016608400 BOLT 1

54 0022810000 NUT 1

55 0022808000 NUT 1

56 0031008000 WASHER 1

57 0031108000 WASHER 1

58 0031112000 WASHER 1

59 0032008000 SPRING WASHER 1

60 0032010000 SPRING WASHER 1

7/26



3.COVER & PANEL P555S(ｶﾅﾀﾞ)

8/26



REF.
NO.
PART NUMBER PART NAME

STD
PRICE

QTY. REMARKS

3.COVER & PANEL P555S(ｶﾅﾀﾞ)

1 8514016000 GAUGE,VACUUM COMPL 1

2 8514017000 GAUGE,PRESSURE COMPL 1

*3 8514013001 UNION,GAUGE SET 2 INCL.4

4 8514501200 PACKING 1

6 0043503080 SCREW ASSEMBLY 8 M3×8 SW

8 8515018003-1 PANEL,INSTURUMENT COMPL 1

9 8519511000 LABEL,INSTRUMENT PANEL 1

10 8515501800 THROTTLE COMPL 1

11 8515502800 LEVER,THROTTLE 1

12 8515500600 STOPPER,THROTTLE 1

13 0043505160 SCREW ASSEMBLY 1 M5×16 SW

14 0043105100 SCREW,PAN HEAD 1 M5×10

15 8455031001 KNOB,THROTTLE COMPL 1

16 8329506200 LABEL,THROTTLE 1

17 8425500600 SPACER 8

18 8425501000 GROMMET 8

19 8515024003-1 COVER (U) 1

20 8519511100-1 LABEL,OPERATION 1

21 8519511200 LABEL 1

22 8519504100 LABEL,CAUTION 1

23 8519511400 LABEL,COCK 1

24 8505037000 DAMPER COMPL 4

25 8519511900 LABEL,STRAINER 1

26 0043703100 SCREW ASSEMBLY 8 M3×10 W,SW

27 8515025052 STAY 4 1

28 8515025042 STAY 3 1

29 8515025031 STAY 2 1

30 8515025021 STAY 1 1

31 8515025013 COVER(F) 1

32 8519503401 LABEL,MODEL 1

33 0736409160 LABEL,OIL 1

34 8519511800 LABEL,DRAIN 1

35 8515026015 COVER(R) 1

36 0041103100 SCREW,COUNTER SUNK HEAD 2 M3×10

37 0043703100 SCREW ASSEMBLY 6 M3×10 W,SW

38 8515026052 STAY 4 1

39 8515026042 STAY 3 1

40 8515026032 STAY 2 1

41 8515026022 STAY 1 1

42 8515501500 PLATE,OBSTRUCTOR 1

43 8515501600 INSULATOR 1

44 8519511700 LABEL,OPERAITION 1

45 0230049960 SPACER 5

46 0043703100 SCREW ASSEMBLY 8 M3×10 W,SW

9/26



REF.
NO.
PART NUMBER PART NAME

STD
PRICE

QTY. REMARKS

3.COVER & PANEL P555S(ｶﾅﾀﾞ)

47 8515026052 STAY 4 1

48 8515026042 STAY 3 1

49 8515026032 STAY 2 1

50 8515026022 STAY 1 1

51 8515027014 COVER (L) 1

52 8519511500 LABEL,DRAIN COCK 1

53 8519511600 LABEL,DRAIN COCK 1

54 8515028003-1 COVER (RR) COMPL 1

55 8519511300 LABEL,CAUTION 1

57 8515029002 COVER,PLUG 1

58 8515032004 STAY,COVER (U) 1 COMPL 1

59 8515033005 STAY,COVER (U) 2 COMPL 1

60 8515034002 STAY,COVER (R) COMPL 1

61 8515035003 STAY,COVER (L) COMPL 1

62 8515500400 GROMMET 4

63 0170069960 NUT 4 M6

64 8515038000-1 STAY,COVER (RR) COMPL 2

65 0011306120 BOLT ASSEMBLY 2 M6×12 SW

66 0011306140 BOLT ASSEMBLY 4 M6×14 SW

67 0022808000 NUT 1 M8

68 0024304001 CAP NUT 5 M4

69 0031104000 WASHER 10 M4

70 0032004000 SPRING WASHER 5

71 0043506200 SCREW ASSEMBLY 2 M6×20 SW

72 0043706123 SCREW ASSEMBLY 6 M6×12 W,SW

73 0043706200 SCREW ASSEMBLY 7 M6×20 W,SW

74 0140069900 SCREW 1 M6×16

75 8515500800 GUARD 1

76 8515500900 GUARD 1

77 8515501000 GUARD 1

79 8515501300 GUARD 1

82 8518038001 MONITOR ASSY 1

83 8518500101 GUARD,MONITOR 1

*84 8518011004 SWITCH COMPL 1 INCL.85,86

85 8518503100 KNOB,SWITCH 1

86 8518500630 SCREW 1

*88 8518002002-1 BOX,FUSE ASSY 1 INCL.89

89 0080210300 FUSE 1

90 8428501000 RECEPTACLE COMPL 1

91 8428500800 CAP,RECEPTACLE 1

92 8518008000 LIGHT 2

93 8518009001 SOCKET COMPL 1

10/26



REF.
NO.
PART NUMBER PART NAME

STD
PRICE

QTY. REMARKS

3.COVER & PANEL P555S(ｶﾅﾀﾞ)

94 8518010002 HOLDER,LIGHT 2

95 0011605120 BOLT ASSEMBLY 2 M5×12 SW

96 0021703000 NUT 1 M3

97 0031003000 WASHER 1

98 0032003000 SPRING WASHER 1

99 0041103100 SCREW,COUNTER SUNK HEAD 3 M3×10

100 8518502400 STRAP 1

101 8054501900 SHAFT,ADJUST 1

102 8054501800 NUT,ADJUST 2

103 8054004003 WIRE,OIL PUMP COMPL 1

11/26



4.FRAME & FUEL TANK P555S(ｶﾅﾀﾞ)

12/26



REF.
NO.
PART NUMBER PART NAME

STD
PRICE

QTY. REMARKS

4.FRAME & FUEL TANK P555S(ｶﾅﾀﾞ)

1 8515500400 GROMMET 8

2 0170069960 NUT 8 M6

4 8516011001 TANK,FUEL ASSY 1

5 0430729983-1 CAP,FUEL TANK 1

6 0641399991 FILTER,FUEL 1

7 8516008002 STAY,FUEL TANK COMPL 1 1

8 8516009002 STAY,FUEL TANK COMPL 2 1

9 8516012000 STAY COMPL 1

10 8426500500 DAMPER 4

11 8516010001-1 COCK,FUEL ASSY 1

12 8516500500 BOLT 1

13 8516500700 TUBE 1

14 8516500801 TUBE 1

15 8516500900 GUARD,TUBE 1

16 0563000020 WIRE BAND 1

17 0561139971 HOSE CLAMP 4

18 0011408200 BOLT ASSEMBLY 3 M8×20 W,SW

19 0043506160 SCREW ASSEMBLY 2 M6×16 SW

21 8517001007 FRAME COMPL 1

22 0299259991 DAMPER 4

23 8517500103 BRACKET,HANDLE 4

24 8517500501 SPRING 4

25 8517500202 SHAFT,HANDLE 4

26 8517500303 BOSS,HANDLE 4

27 8517002002-1 HANDLE COMPL 4

28 8517500600 GRIP 4

29 8517500702 STOPPER,HANDLE 4

30 8517500800 PIN,HANDLE 4

31 0105064940 STUD 2

32 0016606450 BOLT 4 M6×45

33 0011410500 BOLT ASSEMBLY 8 M10×50 W,SW

34 0022806000 NUT 4 M6

35 0031006000 WASHER 4

36 0031308000 CLIP 8

37 0043504080 SCREW ASSEMBLY 8 M4×8 SW

38 0069051600 STEEL BALL 4

40 8518501000-2 SENSOR,FUEL COMPL 1

41 8518501400 SENSOR,BATTERY COMPL 1

42 8428007000 WIRE COMPL 1 +

43 8428008000-1 WIRE COMPL 1 -

44 8428500200 CAP 1

45 8508502300 DAMPER,BATTERY 1

46 8517500901 SUPPORTER,BATTERY 1

13/26



REF.
NO.
PART NUMBER PART NAME

STD
PRICE

QTY. REMARKS

4.FRAME & FUEL TANK P555S(ｶﾅﾀﾞ)

47 8517501001 CLAMP,BATTERY 2

48 8558501100 CLIP 2

49 8558501300 CLAMP 2

50 0566000250 CLAMP 1

51 0011306140 BOLT ASSEMBLY 2 M6×14 SW

52 0024104010 WING NUT 2 M4

53 0031204000 WASHER 2

54 0043706140 SCREW ASSEMBLY 1 M6×14 W,SW

56 0043506160 SCREW ASSEMBLY 1 M6×16 SW

57 0011608200 BOLT ASSEMBLY 1 M8×20 SW

58 0031008000 WASHER 1 M8

14/26



5.CRANKCASE & CYLINDER P555S(ｶﾅﾀﾞ)

15/26



REF.
NO.
PART NUMBER PART NAME

STD
PRICE

QTY. REMARKS

5.CRANKCASE & CYLINDER P555S(ｶﾅﾀﾞ)

*1 8051006001-4 CRANKCASE COMPL 1 INCL.3-9

5 0130089990 BOLT ASSEMBLY 12 M8×50 W,SW

6 8031501000 OIL SEAL 1

7 8031502200 BREATHER 1

8 0400109991 FILLER 3

9 0037110000 GASKET,FIBER 3

10 8056501200 GASKET 1

11 6253011012 BOLT,OIL 1 M6×8 W

12 8031501800-1 GASKET 1

13 8051500503-4 CYLINDER 1

14 8051003000-1 GASKET UNIT 1

15 8051500603-1 HEAD,CYLINDER 1

16 0130109970 BOLT ASSEMBLY 9 M10×85 W,SW

*17 8051007004-2 BRACKET,STATOR COMPL 1 INCL.19-21

19 8031500800 NEEDLE ROLLER BEARING 1

20 8031500900 OIL SEAL 1

21 8031501100 SNAPRING 2

22 8031501900 GASKET 1

23 8514500303 UNION 1

24 8051008001 DECOMP SET 2

25 8041500501 HOLDER,BELT 1

26 0011408250 BOLT ASSEMBLY 5 M8×25 W,SW

27 0021806000 NUT 2 M6

28 0021810000 NUT 6 M10

29 0031010000 WASHER 6

30 0032010000 SPRING WASHER 6

32 8053011000-1 MANIFOLD,INTAKE COMPL 1

33 8053500900 GASKET 1

34 8053500201 PIPE,INTAKE COMPL 1

35 6629503400 HOSE,CLAMP 1

36 8053006004-1 MUFFLER 1

37 8053007001 GASKET 1

38 8063500102-1 MANIFOLD,EXHAUST 1

39 8063500200 COVER 1

40 8063500300 PACKING 1

41 0011306120 BOLT ASSEMBLY 10 M6×12 SW

42 8033500001 GASKET 1

43 8055500000 PIPE 1

44 8055500100 PIPE 1

45 0561359990 HOSE CLAMP 4

46 0011408300 BOLT AND WASHER AY 8 M8×30 W,SW

47 0011508250 BOLT ASSEMBLY 6 M8×25 W,SW

16/26



REF.
NO.
PART NUMBER PART NAME

STD
PRICE

QTY. REMARKS

5.CRANKCASE & CYLINDER P555S(ｶﾅﾀﾞ)

49 8054500000-1 SHAFT,GOVERNOR 1

50 5984500500 ARM,GOVERNOR 1

51 8054002002 LEVER,GOVERNOR COMPL 1

52 8054500100-1 ROD,GOVERNOR 1

53 8054500900 ROD SPRING 1

54 8974500600 SPRING 1

55 8034501000-1 TUBE 1

56 0147069991 SCREW,FLAT HEAD 1

57 0200069960 WASHER 1

58 0011506250 BOLT ASSEMBLY 1 M6×25 W,SW

59 0043504080 SCREW ASSEMBLY 2 M4×8 SW

61 8055500500 UNION,ELBOW 1

62 6919003000 COCK COMPL 1

64 8416004000 NIPPLE ASSY 1

65 0851179910 TUBE 1

66 0563749970 WIRE,BAND 1

67 8558501100 CLIP 2

68 0043506100 SCREW ASSEMBLY 2 M6×10 SW

70 0650149742 PLUG,SPARK 2 B8HS

72 8514500402-1 PIPE 1

73 0561359990 HOSE CLAMP 4

74 8514501300 HOSE 1

77 8518501200 SENSOR,TEMP. COMPL 1

17/26



6.CRANKSHAFT & PISTON P555S(ｶﾅﾀﾞ)

18/26



REF.
NO.
PART NUMBER PART NAME

STD
PRICE

QTY. REMARKS

6.CRANKSHAFT & PISTON P555S(ｶﾅﾀﾞ)

1 8031501700 RING,STOPPER 1

*3 8052009000-1 CRANKSHAFT COMPL 1 INCL.4-10

4 8032005001-1 CRANKSHAFT UNIT 1

5 8032500300 ROD,CONNECTING 2

6 8052500900 CRANKSHAFT 1

7 8032500501 CRANKSHAFT 1

8 8032500900 BALL BEARING 2

9 8032501700 NEEDLE ROLLER BEARING 2

10 8032501900 WASHER,BIG END 4

11 8052006001 PISTON 1 COMPL 1

12 8052007001 PISTON 2 COMPL 1

13 8052008001 RING,PISTON SET 2

14 8032500000 PIN,PISTON 2

15 8032501800 NEEDLE ROLLER BEARING 2

16 8982500600 CLIP 4

17 8052500200 OIL SEAL 2

19 8054003002 GEAR,DRIVE COMPL 1

20 8054500800 SLEEVE,GOVERNOR 1

21 8032501100 WASHER,THRUST 1

22 0323039970 WOODRUFF KEY 1

23 0031528000 SNAPRING,OUTER 1 φ28

25 0053205401 WOODRUFF KEY 1

19/26



7.RECOIL STARTER & MAGNETO P555S(ｶﾅﾀﾞ)

20/26



REF.
NO.
PART NUMBER PART NAME

STD
PRICE

QTY. REMARKS

7.RECOIL STARTER & MAGNETO P555S(ｶﾅﾀﾞ)

1 8042500001 PULLEY,DRIVE 1

2 8032501400 NUT,LEFT 1 M16(C.CLOCK W)

3 8032501500 WASHER,LEFT 1

4 0100089930 BOLT 3 M8×40

5 0032008000 SPRING WASHER 3

*7 8057008000 RECOIL STARTER ASSY 1 INCL.8-17

8 8047001010 REEL COMPL 1

9 8047001020 RATCHET 2

10 8047001030 SPIRAL,SPRING 1

11 8047001040 FRICTION SPRING 1

12 8047001050 RETURN SPRING 1

13 8047001060 THRUST WASHER 1

14 8047001120 FRICTION PLATE 1

15 8047001130 WAVE WASHER 1

16 8047001140 NUT 1

17 8047001200 PULLEY COMPL 1

18 8057003000-2 STARTER ASSY 1

19 0011408250 BOLT ASSEMBLY 2 M8×25 W,SW

20 0043706123 SCREW ASSEMBLY 3 M6×12 W,SW

22 8067002000 FLYWHEEL,MAGNETO COMPL 1

23 8057013001 STATOR ASSY 1

24 8067003000-1 CDI,UNIT 1

25 8057002002-1 COIL,IGNITION 1

26 8031502100 SPACER 2

27 0655009860 SPARK PLUG CAP 2

28 0031006000 WASHER 1

29 0043106160 SCREW,PAN HEAD 1 M6×16

30 0011306400 BOLT ASSEMBLY 2 M6×40 SW

31 0043605200 SCREW ASSEMBLY 2 M5×20 W,SW

33 8518501502 WIRE HARNESS (MAIN) 1

34 8518501601 WIRE (IG) COMPL 1

35 8518013000 WIRE ASSY 1

36 8518014000 WIRE COMPL 1

*37 8518007001 DIODE RECTIFIER SET 1 INCL.38-41

38 8518500400 DIODE STACK 1

39 8518501701 WIRE (AC) COMPL 1

40 8518501801 WIRE (D+) COMPL 1

41 8518501900 WIRE (D-) COMPL 1

42 0021804000 NUT 1 M4

43 0032004000 SPRING WASHER 1

44 0043404200 SCREW ASSEMBLY 1 M4×20 W

21/26



8.CARBURETOR & AIR CLEANER P555S(ｶﾅﾀﾞ)

22/26



REF.
NO.
PART NUMBER PART NAME

STD
PRICE

QTY. REMARKS

8.CARBURETOR & AIR CLEANER P555S(ｶﾅﾀﾞ)

1 0043605160 SCREW ASSEMBLY 2 M5×16 W,SW

2 0561080010 HOSE CLAMP 5

3 8056018000 PUMP,OIL ASSY 1

4 0561069990 HOSE CLAMP 8

5 8056503000 TUBE 2 50L

6 8056503300 VALVE,CHECK COMPL 2

7 8056503200 TUBE 1 180L

8 8056503100 TUBE 1 100L

9 8056502200 SPACER 1

10 8056501401-1 BUSH 1

11 8056501500 SPACER 1

12 8056501301-1 GEAR,DRIVEN 1

*18 8056015002-1 CARBURETOR 1 INCL.19-45

19 8056006250 COVER,FLOAT CHAMBER ASSY 1

20 8046001430 PACKING 1

21 8056015120 NEEDLE VALVE ASSY 1

22 8046001620 FLOAT ASSY 1

23 8046001530 SCREW 4

24 8046001150 GASKET 1

25 8056006130 SCREW 2

26 8056006140 PLATE 1

27 8056006210 HOSE 1

28 8056015050 DEPRESSION CB-A 1

29 8046001610 ADJUSTER 1

30 8046001230 SPRING 2

31 8056015030 BIMETAL 1

32 8046006020 PILOT JET 1 #105

33 8056014150 CLIP 2

34 8056014160 HOSE 1

35 8056014050 HOSE 1

36 8056014140 CLIP 1

37 8056014110 NIPPLE,TEE 1

38 8056014130 CLIP 2

39 8056014210 HOSE 1

40 8046001030 NOZZLE 1

41 8046001160 WASHER 1

42 8046001220 SCREW,NOZZLE GUIDE 1

43 8046001560 WASHER 1

44 8046001710 MAIN JET 1 #155

45 8046001210 MAIN JET HOLDER 1

46 0011306220 BOLT ASSEMBLY 2 M6×22 SW

47 8046500100 TUBE 1

*51 8053008002 AIR CLEANER ASSY 1 INCL.52-55

52 8053008012 BODY COMPL 1

23/26



REF.
NO.
PART NUMBER PART NAME

STD
PRICE

QTY. REMARKS

8.CARBURETOR & AIR CLEANER P555S(ｶﾅﾀﾞ)

53 8053008021 ELEMENT COMPL 1

54 8053008031 DUST PAN COMPL 1

55 8053008041 WING BOLT SET 1

56 8053010000 HOSE CLAMP 1

57 8053500701 CHAMBER,INTAKE 1

58 6629503400 HOSE,CLAMP 1

59 5506500200 DAMPER 2

60 8511503600-1 PACKING 2

61 0230069710 SPACER 2

62 0031206000 WASHER 2

63 0011306250 BOLT ASSEMBLY 1 M6×25 SW

65 0011306250 BOLT ASSEMBLY 1 M6×25 SW

66 1507520103 CLAMP 1

67 8515501900 STAY,DRAIN 1

68 8056013000 DRAIN VALVE ASSY 1

69 8056501701 TUBE 2 240L

70 0043604200 SCREW ASSEMBLY 2 M4×20 W,SW

*71 8516013000-1 BOTTLE ASSY 1 INCL.72

72 8516501201 CAP,BOTTLE 1

73 8516501300 GUARD 2

74 8519504500 LABEL,OIL LEVEL 1

75 8056500802 STAY 2

76 0241019990 GROMMET 2

77 0011306120 BOLT ASSY 2 M6×12 SW

78 8056012000 CAP,OIL TANK ASSY 1

79 8518501100-1 SENSOR,OIL COMPL 1

80 0563000020 WIRE BAND 1

81 8056016000 TUBE COMPL 1

82 8056502000 GROMMET 1

83 6823500700 FILTER 1

84 8056500700 TANK,OIL 1

24/26



9.STANDARD ACCESSORIES P555S(ｶﾅﾀﾞ)

25/26



REF.
NO.
PART NUMBER PART NAME

STD
PRICE

QTY. REMARKS

9.STANDARD ACCESSORIES P555S(ｶﾅﾀﾞ)

1 8514500303 UNION 1

2 0651289981 BATTERY 1

3 8509008000 BATTERY CHARGER 1 120V:A2

4 8519004000 TOOL SET 1

5 8429004002 SHEET,PUMP 1

6 0650149742 PLUG,SPARK 1 B8HS

7 8422501700 NOZZLE 1

8 0080210300 FUSE 1

9 8519512102 INSTRUCTION MANUAL 1

10 8519505103 INSTRUCTION MANUAL 1

*11 8429003001 SEARCHLIGHT ASSY 1 INCL.*12,15,16

*12 8429009000 SEARCHLIGHT 1 INCL.13,14

13 8989503600 GLASS 1

14 8429003031 LIGHT 1

15 8429002011 PLUG 1

16 8989502600 TRIPOD 1

17 0701309992 TOOL BOX 1

26/26


